Distr. : LIMITED

UNITED NATIONS E/GESCWAgENV/1993/6
26 May 1993
ECONOMIC AND SOCIAL COUNCIL ORIGINAL : ENGLISH

ECONOMIC AND SOCIAL COMMISSION
FOR WESTERN ASIA

Natural Resources, Science and Technology Division

Mission Report
to
The Kingdom of Saudi Arabia

ENVIRONMENTAL MANAGEMENT IN THE INDUSTRIAL CITIES

OF SAUDI ARABIA
(Phase I : Riyadh Industrial Cities 12-23 December 1992)
(Phase II: Jeddah and Dammam Industrial Cities 10-20 April 1993)

Prepared by

Ahmed Hamza
Regional Adviser in Environment

The views expressed in this report are those of the author and do not necessarily reflect those of the
United Nations Economic and Social Commission for Western Asia.

93-0358



CONTENTS

EXECUTIVE SUMMARY . ... ... ittt it ittt m e i
[...]
| is situated 2.5 km to the east of the city center bordered to the east by the
railway station and to the west be mixed developments including car repair shops
and small commercial establishments.

Six industrial facilities in RIC | were visited (paint formulation, foundry, water
proofing materials, pesticide formulation, trails assembly, and plastics) . By and
large, the processing operations and the working environment seem satisfactory.
Water is provided through the municipal network and all industrial plants are
connected to the city sewerage system. Wastewater is discharged without




-5-

pretreatment, however, the sewerage authority periodically checks effluents to
insure conformity with discharge regulations sewers.

Jeddah Industrial City JIC is among the oldest and largest SICs. JIC was
established in the early seventies and occupies about 14 Million square meters in
five phases of development. JIC is located about 8 Km from Jeddah City centre;
manufacturing plants already in operation are 250 , another 170 are in various
stages of development. Development of green-belt and landscaping is restricted
due to lack of suitable irrigation water from the central wastewater treatment
plant.

Solid and hazardous waste management is handled by the concerned
industries or private contractors. Since no hazardous waste site has been
designated in Jeddah area, all waste arisings from JIC is presently disposed of in
the municipal landfill. Information concerning the quantity and nature of the
generated solid wastes is extremely lacking in JIC.

Environmental conditions are, by and iarge, acceptable . Management of the
JIC exercises effective powers to keep the premises in tidy conditions. The city is
well planned with adequate services and access. However, due to the rising
demand for locating new industrial facilities in JIC, some incompatible industries
are located in adjacent sites which induces operational problems to sensitive
industries such as food and chemical processing. The visited industries in JIC
include edible oil refining, paints formulation,
perfumes and cosmetics, yeast, confectioneries, insulating and waterproofing
materials, tanning, carpets, specialty oils, and match production.

Dammam First Industrial City DIC, is located on Dammam-Khobar Highway
and occupies 2.7 million m2 in three phases of development. DIC | has 290
operating establishments in chemical, aluminum, printing, mechanical, food
processing, construction, plastics, paint formulations and miscellaneous industries.

DIC | has no central WWTP; industries which conform to the requirements
of Dammam municipal WWTP are permitted to discharge into the public sewerage
system. Plants which generate heavily polluted or toxic wastes are requested to
handle their effluents through specialized waste management firms (Zegwwaard
, Kannoz) or by owned wastewater tankers. Solid and hazardous wastes are
disposed of in designated landfill sites or in the waste disposal facility of Jubail
Industrial Complex. Plants visited during this mission include fiberglass insulation,
chemical inhibitors, building chemicals, specialty chemicals, dairy, X-ray film
packaging, paint formulations, and aluminum products.

Dammam Second Industrial City DIC |l, is located on Dammam-Riyadh
Highway, about 30 Km from Dammam city centre. DIC Il has 83 operational
facilities in food, paints, detergents, tissue paper, solvents, chemicals, furniture,
plastics and metal manufacturing.

DIC I has a centralized WWTP which appears to function satisfactorily.



Management of DIC |l observes strict environmental guidelines and cooperates with
industrial concerns in implementing landscaping and green-belt projects

3.1 MANAGEMENT OF HAZARDOUS WASTES IN SICs

Non-hazardous solid wastes are collected from the industrial sites or
designated transit stations within SICs for disposal in the municipal sanitary
landfills. The generators or their contract haulers are responsible for transportation
of hazardous liquids, sludges and metal residues to the site of hazardous waste
disposal in the municipal landfill. In order to reduce transportation costs, individual
companies provide enough storage capacity within their premises to fill large
trucks. No centralized hazardous waste treatment or on-site pretreatment of
hazardous waste is provided by SICs.

Hazardous materials are disposed of without taking the necessary
precautions required for handling toxic wastes. In most cases, a restricted storage
area is provided in the plants for transit collection and storage of hazardous
residues. Large amounts of potentially recyclable materials are currently being
landfilled or stockpiled.

Visits to the manufacturing facilities in SICs revealed several sources of
potentially hazardous materials that are inadequately disposed of at present. These
sources include:

* Off-specification products;

* Products whose date for appropriate use has expired

* Materials spilled, lost or having undergone other mishap including any
materials, equipment etc. contaminated as a result of the mishap;

* Materials contaminated or soiled as a result of planned actions (e.g.

residues from cleaning operations, packing materials, containers);
Unusable parts, (e.g. exhausted catalyst);

* Substances which no longer perform satisfactorily (e.g. contaminated
acids, contaminated solvents);
Residues of industrial processes, (e.g., still bottoms);
Residues from pollution abatement processes, (e.g., scrubber sludges,
baghouse dusts, spent filters);
Machining/finishing residues, (e.g., lathe turnings, mill scales); and
Residues from raw materials processing.

The following disposed of wastes from SICs may contain_hazardous
constituents in the form of liquid, sludge or solid materials

Residue from substances employed as solvents;
Halogenated organic substances not employed as solvents;
Tempering salts containing cyanide;

Mineral oils and oily substances,(e.g., cutting sludges);
Oil/water, hydrocarbon/water mixtures, emulsions;

* ok ok ok ok




-7-

Substances containing PCBs and/or PCTs,(e.g., dielectrics);
Inks, dyes, pigments, paints, lacquers, varnish;

Resins, latex, plasticizers, glues/adhesives;

Pytotechnics and other explosive materials;

Non-halogenated organic substances not employed as solvents;
Inorganic substances without metals;

Ashes and/or cinders;

Non-cyanidic tempering salts;

Metallic dust, powder;

Spent catalyst materials;

Liquids or sludges containing metals;

Residue from cleaning of tanks and/or equipment; and
Contaminated containers (e.g., packaging, gas cylinders, etc.).

%k ok Kk k ok ok ok ok k k 3k k ok

The following are identified as potential operations for resource_recovery,
recycling, reclamation of direct reuse of industrial wastes (secondary materials) in
SICs. Some of these operations may not be economical when handled by the
individual generators. However, their treatment in centralized facilities may prove
profitable

Use as a fuel or other means to generate energy;

Solvent reclamation/regeneration;

Recycling/reclamation of organic substances which are not used as
solvents;

Recycling/reclamation of metals and metal compounds;
Recycling/reclamation of other inorganic materials;

Regeneration of acids or bases;

Recovery of components from catalysts; and

Oil re-refining or other reuses of oil

* 3k

k Kk Kk ok kK

In view of the present unacceptable practices for handling of hazardous
wastes in the SICs, MIE should adopt a system for proper management of these
wastes. A sechmatic of a centralized treatment system for hazardous wastes is
shown in Figure 1; additional treaments may be added according to the special
needs of each industrial city.

The broad objectives of the system may include:
¥ Encouraging reuse; recycle-resource recovery whenever technically

and economically feasible.

Emphasizing waste-exchange to enable effective waste reuse.

Discouraging incineration of waste to alleviate air pollution problems

in the SICs and the surrounding areas.

Promoting private investment in waste reclamation.



Buideospue 10§ Jarem AIII

uogeiol Wy 'sig

[y

SOIS Ul s8jsep snopiezeH jo juswieal] [enus) pesodoid

v

1914
00O || =
fenQg

uondiospy uoqien F

F i8j8p esuly

o

v

efriolg
ia3epm
esuly

v

- 000 ++

uoisinw3y

eBurioig eBpnig

uopeuedaq] —+— e
siexealg

seisepm _

1o 1o
J9jem
uopRuBa(Q uoneueOag o1x0)
ebeiolg
saisem Ao

payisinu3

uoneig
i9jsuel)

Se)seM snopiezel 40) syuv| abuviolg

A

ierem

01X0]
ebrioig

uondiospy uoquen

v

uoque) Py
wnuwnjy
auujoyo
HO®N

yOSZH
anua)

peag [eolwayn

1814 Bipal eng

uonesuUadUO)D
abapn|g

io10way
apiuehp

)

v

ebBriolg
apiueiy

loyoeay
spiueiy
UoN

eBuioig
apiueiy
uopN

speIay AABaH yum ejsepm




3.2 CENTRALIZED TREATMENT OF INDUSTRIAL WASTEWATER IN SICs

The wastewater treatment Plant WWTP in RIC |l is designed to treat an
average flow of 14,000 cubic meter per day CMD. However, actual treatment
capacity ranges from 7,000 - 10000 CMD. About 250 plants have been
connected to the RIC Il sewerage network so far; continued connection of the
remaining industrial plants and the expected operation of additional water
consuming industries in the third expansion phase of ROE Il will increase
wastewater flow close to the designed capacity by the end of 1994 .

In the WWTP the combined industrial effluent passes through 2 sets of grit
chambers for removal of coarse constituents, then to parshal flume for flow
measuring. The first stage of treatment consists of equalization and aeration in
a primary lagoon (effective volume 57700 CMD ) with a detention time of 6-8
days. This followed by a second aeration-stage in the final lagoon for about 6
days. According to plant records, the average values of influent suspended solids
SS, biochemical oxygen demand BOD, and chemical oxygen demand COD are 320,
290, and 685 mg/l , respectively.

The double-stage aerated lagooningresults in the following average removals
, SS 76 percent, BOD 80 percent, and COD 68 percent. Lagooning is followed by
treatment in solid contact clarifiers ( 2 sets, DT 3.8 hrs) and the clarified water
passes to a chlorine contact chamber where post chlorination takes place (8 mg/l
, contact time 60 min.). The collected sludges are treated in aerobic digesters (2
sets, DT 16 days) and the digested sludges are further dried in sludge lagoons (4
sets, each has an effective volume of 2900 CMD.

The WWTP/RIC I, has a well-equipped wastewater monitoring laboratory
with adequate facilities for measuring chemical and bacteriological parameters. In
addition, the laboratory has an advanced atomic absorption spectrophotometer for
measuring the following metals: Aluminum, Arsenic, Beryllium, Cadmium,
Chromium, Copper, Cobalt, Iron, Lead, Lithium, Manganese, Mercury, Nickel, and
Zinc. The WWTP and its laboratory are presently operated and maintained by a
private company (Saudi Tumpane Co.).

The WWTP at DIC Il treats 8000-10000 m3/d industrial wastewaters.
Treatment consists of screening, flow measuring, grit chamber, followed by
equalization and aeration for about 8 days detention time in an aerated lagoon.
Average influent characteristics are COD 750 mg/Il, BOD 400 mg/l, TDS 300 mg/I
and SS 200 mg/l. Biological treatment is achieved in successive stages of
facultative lagooning and maturation ( each with a detention time of 4.5 days). The
average characteristics of the effluent is COD 25 mg/l and BOD 15 mg/l. The
treated effluent is subjected to post-chlorination before final disposal. Part of this
water is being utilized for landscaping projects; however, non is being reused for
industrial purposes in DIC Il.

The WWTP at JIC has a design capacity of 22000 m3/d. However, severe
operational and maintenance problems limit the treatment capacity to 5000 m3/d.



~-10-

Treatment involves screening, grit removal, equalization/aeration and aerated
lagooning. An anaerobic digestion unit is provided, however it is inoperable at
present due to faulty operation of the treatment system and the subsequent lack
of biological sludge.

The effluent quality from the plant is unfit for irrigation and industrial uses
due to its heavy content of dissolved and suspended impurities. At present, this
polluted effluent is rerouted for further treatment in Jeddah municipal WWTP
before final disposal.

The Saudi Tumpane Company ,which operates the WWTPs at RIC Il and DIC
I, has been recently assigned the responsibility of operating WWTP/JIC. The
company is presently implementing a major corrective plan to improve operation
and monitoring practices of WWTP/JIC.

The following are some common observations concerningimproper practices
at WWTPs of SICs; they are not meant to undermine efforts of the plant personnel,
but rather to strengthen and improve the existing operation and monitoring
activities :

* Failure to maintain automatic samplers and reliance on grab samples
collected once a day for monitoring treatment performance (influent
pumping station, lagoon A, lagoon B, reused water and sludge). This
limited analytical programme, can not detect events of massive
discharge of pollutants (accidental or illegal discharge of toxic
constituents), periodicity of peak loads, and process malfunctions
caused by equipment and faulty feed stocks .

* Sample’s integrity is affected by improper sampling and external
contamination which subsequently gives false results for some
parameters such as BOD, bacteria counts and nutrients.

* No quality control and quality assurance QC/QA programme is
presently followed in the laboratory , which shed some doubts on the
accuracy and precision of the reported data. An inter-laboratory
control procedure should be executed by the laboratory manager to
insure the quality of data generated and to provide an in- house
evaluation of the analysis performance capability. External checks
must be performed in cooperation with outside laboratories (King
Saud University, Research institution,. etc.) for periodic check of the
data reliability and analytical performance.

* The existing scheme for monitoring industry compliance with MIE
effluent guidelines, is poorly planned and implemented. Improper
sampling and analysis by inexperienced technicians may lead to
questionable results. Monitoring industrial effluents provide scanty
data on the conventional pollutants from some industries but virtually




-11-

nothing is known about the presence of toxic and hazardous
pollutants from ROE Il industrial facilities. (Refer to Annex | for a
proposed integrated environmental monitoring scheme).

Monitoring plant effluents consist of measuring a unified set of
parameters (BOD, COD, pH, SS, NH3, PO4, conductivity and residual
chlorine ??). Analytical programme should be defined in accordance
with the nature of specific industrial activities, in conformity with the
objective of monitoring , particularly with regard to release of
hazardous constituents such as chromium and toxic organic matters.
Effluent’s monitoring does not mean collecting data for the sake of
filling forms. Rather it should be viewed as an essential tool to
control industrial processes, provide warning of abnormal events or
illegal discharge practices, and continuously assess the quality of
influents to WWTP. (See Annex Il for the suggested parameters to be
monitored for the individual industries).

As normal operation of WWTP, involves possible fouling of equipment
and variations in influent’s characteristics, periodic monitoring (at
least every 3 hours during the day shift) can reveal equipment fillers
or presence of slugs of toxic or undesirable constituents in the
combined influent. The inoperable on-line instruments (pH, temp, DO,
and conductivity) and the automatic sampling devices must be
replaced or maintained. Continuous monitoring is ideal for prompt
response to rectify offsets due to variations in influent loading and/or
characteristics. Laboratory analysis of grab samples should be
replaced by composite sampling for parameters that are not
amenable to continuous monitoring (BOD, COD, SS. etc).